
 
Team Little Rock:  Home of C-130 Combat Airlift! 

 

DEPARTMENT OF THE AIR FORCE 
 

HEADQUARTERS 19TH AIRLIFT WING (AMC) 
 

LITTLE ROCK AIR FORCE BASE, ARKANSAS 

 
 

    01 January 13 
 
 
Dear Beneficiaries, 
 

The attached pages contain a listing of medications currently stocked at the Little Rock AFB.  Our 

formulary system is structured to provide the most therapeutic and cost-effective medications 

possible while maximizing our budget.  Please note that our formulary “can” change as often as 

every three months.  This document is accessible on the Little Rock Air Force Base website at 

http://www.littlerock.af.mil/ under “Community Interest” on the bottom right hand side of the page. 

 

Medications identified with the letters “BCF” indicate Basic Core Formulary medications that are 

available at all military treatment facilities throughout the Department of Defense (Army, Navy, 

and Air Force Military Treatment Facilities), allowing for continuity of care.  Some medications are 

considered “Preferred Agents” and should be tried before selecting another drug in the same class, 

while others have quantity limits or restrictions associated with them.  We can dispense up to a 90-

day supply of most maintenance medications, including ADHD treatments.  A small number of 

medications are restricted to a 30-day supply (i.e., controlled substances).  Please ask your 

prescriber to write for a 90-day supply with refills for one year (for maintenance medications) when 

possible.   

 

Pharmacy hours of operation are 0730-1630 hours.  We accept off base prescriptions from 0730-

1130 and 1300-1600 hours.  Prescriptions may be dropped off from 1130-1300 and are available for 

pick-up after 1400.  All hard copy prescriptions must be hand-signed by your provider; we will 

not accept electronic signatures, stamped, or faxed prescriptions.  Also, we do not accept 

prescriptions over the phone.  Most prescriptions expire one year from the date written by the 

provider, but those for controlled substances expire six months from the date written.   

 

Additionally, in order to better serve our patients, the pharmacy has a mandatory call-in refill 

policy.  The call-in refill line is available 24 hours a day at (501) 987-7457 or 1-877-329-5762.  In 

order to verify eligibility for care and as a patient safety measure, a military ID card is required to 

pick up medications.  If you are picking up medications on behalf of another patient 18 years of age 

or older, you must be in possession of the patient’s military ID card or a black and white photocopy.  

 

Our goal is to ensure you receive the best quality of care and customer service; please ask for 

Patient Advocate, SSgt Molly Rogers, if you have any concerns.  If you have questions about our 

formulary medications or policies please contact a pharmacy staff member at (501) 987-7446. 

 

 

 

         //SIGNED// 

MARK BALLESTEROS, Major, USAF, BSC 

Pharmacy Flight Commander 

 

http://www.littlerock.af.mil/


Summary of formulary ADDITIONS in January 2013 

Fortesta (testosterone) 10mg/actuation gel 

 

Additional strengths/dosage forms of current formulary items 

Janumet XR (sitagliptin & metformin extended release) 50/500mg, 50/1000mg & 100/1000mg 

 

Summary of formulary DELETIONS in January 2013 

Sprix (ketorolac) Nasal Spray 

Androgel (testosterone) 1% gel pump & gel packets 

NOTE: Prescriptions with remaining refills will be honored, however, no new prescriptions will be accepted 

as of 1 Jan 13 

  



 

Little Rock AFB OUTPATIENT PHARMACY FORMULARY 
LISTED BY MEDICATION CLASS 

CURRENT AS OF 1 Jan 2013 

 
      
  Generic Name Strength Dosage Form Trade Name Note/Restriction 

ANALGESIA 

  ANTIRHEUMATIC AGENTS - DISEASE MODIFYING ANTIRHEUMATIC DRUGS (DMARDS)  

  Hydroxychloroquine 200mg Tablet Plaquenil   

BCF Methotrexate 2.5mg Tablet Rheumatrex   

  MUSCLE RELAXANTS 

  Carisoprodol 250mg & 350mg Tablet Soma 

Max 30-day supply, 
up to 5 refills within 
180 days 

BCF Cyclobenzaprine 5mg & 10mg Tablet Flexeril Only 10mg on BCF 

  Metaxalone 800mg Tablet Skelaxin   

BCF Methocarbamol 500mg & 750mg Tablet Robaxin Only 500mg on BCF 

  Tizanidine 2mg & 4mg Tablet Zanaflex   

  NON-OPIOID ANALGESIC COMBINATIONS 

BCF Butalbital/Acetaminophen/Caffeine 50/325/40 mg Tablet Fioricet   

  NON-STEROIDAL ANTI-INFLAMMATORIES 

  Celecoxib 100mg & 200mg Capsule Celebrex High Cost Item 

  Diclofenac 50mg & 75mg Tablet Voltaren   

  Diclofenac 1.3% Patch Flector 30 Patches/Box 

  Diclofenac 1% Gel Voltaren 
Limit 15 tubes/90 
days 

  Ibuprofen 100mg/5mL Liquid Motrin 

120mL bottle; Max 1 
bottle w/1 refill or 2 
with no refills 

BCF Ibuprofen 400mg, 600mg & 800mg Tablet Motrin   

BCF Indomethacin 25mg & 50mg Capsule Indocin   

  Indomethacin extended release 75mg Capsule Indocin SR   

  Ketorolac tromethamine 10mg Tablet Toradol 
Max 5 day supply/no 
refills 

BCF Meloxicam 7.5mg &15mg Tablet Mobic   

BCF Naproxen 250mg, 375mg & 500mg Tablet Naprosyn   

BCF Naproxen 125mg/5mL Suspension Naprosyn Order per mL 

  Naproxen Sodium 275mg & 550mg Tablet Anaprox   

  Piroxicam 10mg & 20mg Capsule Feldene   

BCF Salsalate 500mg & 750mg Tablet Disalcid   

  Sulindac 150mg & 200mg Tablet Clinoril   

  OPIOID AGONISTS 

  Meperidine 50mg Tablet Demerol 
Max 30-day supply, 
no refills 

BCF 
Morphine Sulfate (sustained 
release) 

15mg, 30mg & 60 mg 
SR  Tablet MS Contin 

Max 30-day supply, 
no refills; Only 15 and 
60 mg on BCF 

  
Morphine Sulfate (immediate 
release) 15mg & 30 mg Tablet MS-IR 

Max 30-day supply, 
no refills 

  OPIOID ANALGESIC COMBINATIONS 

BCF Acetaminophen/Codeine 300mg/30mg Tablet Tylenol #3 

Max 30-day supply, 
up to 5 refills within 
180 days 



BCF Acetaminophen/Codeine 120mg/12mg/5mL Oral Elixir 
Tylenol w/ 
Codeine Elixir 

120mL bottles; Max 
30-day supply, up to 5 
refills within 180 days 

  Hydrocodone/Acetaminophen 

5/325mg, 5/500mg, 
7.5/500mg, 7.5/650mg, 
7.5/750mg, 10/325mg, 
10/500mg & 10/650mg  Tablet 

Lortab, Norco, 
Vicodin 

5/325mg & 5/500mg 
on BCF; Max 30-day 
supply, up to 5 refills 
within 180 days 

  Hydrocodone/Ibuprofen 7.5/200mg Tablet Vicoprofen 

Max 30-day supply, 
up to 5 refills within 
180 days 

BCF Oxycodone/Acetaminophen 
5/325mg, 7.5/325mg & 
10/325mg 

Tablet 
Percocet, 
Roxicet 

5/325mg on BCF; 
Max 30-day supply, 
no refills 

  Oxycodone/Acetaminophen 5/500mg Capsule Tylox 
Max 30-day supply, 
no refills 

  OTHER ANALGESICS 

  Acetaminophen 160mg/5mL ELIX Tylenol 

120 mL bottle; Max 1 
bottle with 1 refill or 2 
bottles and No refills 

  Acetaminophen 325 mg Tablet Tylenol limit 100 tabs w/1 refill 

BCF Tramadol 50mg Tablet Ultram 

Max dose: 8 tablets 
per day; Max 240 tabs 
per 30-day supply, up 
to 5 refills within 180 
days; 
LRAFB does not carry 
Ultram ER 

  Tramadol / Acetaminophen 37.5 / 325mg Tablet Ultracet 

Max dose: 8 tablets 
per day; Max 5-day 
supply (up to 40 
tablets per fill), no 
refills 

  OPIOID ANTAGONIST (ANTIDOTE) 

  Naltrexone 50mg Tablet ReVia   

ANAPHYLACTIC/EMERGENCY AGENTS 

BCF Epinephrine 0.15mg 
Prefilled 
Syringe Epi-Pen Jr 

LRAFB  carries 
EpiPen brand in two 
packs only 

BCF Epinephrine 0.3mg 
Prefilled 
Syringe Epi-Pen 

LRAFB carries 
EpiPen brand in two 
packs only 

ANTIMICROBIALS  

  ANTIBACTERIALS 

  Cephalosporins- 1st generation 

BCF Cephalexin 250mg & 500mg Capsule Keflex   

BCF Cephalexin 250mg/5mL Suspension Keflex 200mL 

  Cephalosporins - 2nd generation 

  Cefprozil 250mg & 500mg Tablet Cefzil   

  Cefprozil 125mg/5mL & 250/5mL Suspension Cefzil 100mL  

  Cefuroxime 250mg & 500mg Tablet Ceftin   

  Cefuroxime 250mg/5mL Suspension Ceftin 50mL 

  Cephalosporins - 3rd generation 

  Cefdinir 300mg Capsule Omnicef   

  Cefdinir 125mg/5mL & 250/5mL 
Oral 
Suspension Omnicef 60mL & 100mL 

  Cefixime 100mg/5mL 
Oral 
Suspension Suprax 100mL 

  Macrolides 

BCF Azithromycin 250mg & 500mg Tablet Zithromax   



 

  
Azithromycin 250mg Tablet Z-Pak 

5-day course (6 
tabs/pack) 

  
Azithromycin 500mg Tablet Tri-Pak 

3-day course (3 
tabs/pack) 

BCF Azithromycin 1g Oral Solution Zithromax single dose pack 

BCF 

Azithromycin 
100mg/5mL & 
200mg/5mL 

Oral 
Suspension 

Zithromax 

15mL (200mg/5mL 
also available in 
30mL); Only 100/5 is 
on BCF 

  
Clarithromycin 500mg Tablet Biaxin LRAFB does not carry 

Biaxin XL 

  
Clarithromycin 125mg/5mL & 250/5mL 

Oral 
Suspension 

Biaxin 
50mL & 100mL 

BCF Erythromycin 250mg Tablet Ery-Tab   

BCF Erythromycin Stearate 250mg Filmtab Erythrocin   

  Penicillins 

BCF Amoxicillin 250mg & 500mg Capsule Amoxil   

  Amoxicillin 875mg Tablet Amoxil   

BCF 

Amoxicillin 
125/5mL, 250/5mL & 
400/5mL 

Oral 
Suspension 

Amoxil 

125/5 (50mL & 
100mL); 250/5 
(150mL); 400/5 
(100mL); 
125/5 Not on BCF 

BCF Amoxicillin/Clavulanate 500mg & 875mg Tablet Augmentin   

  Amoxicillin/Clavulanate 400mg 
Chewable 
Tablet Augmentin   

BCF 

Amoxicillin/Clavulanate 
125mg/5mL, 
200mg/5mL, 250/5mL & 
400/5mL 

Oral 
Suspension 

Augmentin 100mL 

BCF Amoxicillin/Clavulanate 600mg/5mL 
Oral 
Suspension Augmentin ES 125mL 

BCF Dicloxicillin 250mg & 500mg Capsule Dynapen   

BCF Penicillin VK 250mg & 500mg Tablet Pen-Vee K   

BCF Penicillin VK 
250mg/5mL & 
125mg/5mL 

Oral 
Suspension Pen-Vee K 200mL 

  Quinolones 

BCF Ciprofloxacin 
100mg, 250mg, 500mg 
& 750mg Tablet Cipro 

*100mg tablet 
unavailable* 
LRAFB does not carry 
Cipro XL 

BCF Ciprofloxacin 250mg/5mL 
Oral 
Suspension Cipro 100mL 

BCF Levofloxacin 250mg, 500mg & 750mg Tablet Levaquin   

BCF Levofloxacin 25mg/mL Oral Solution Levaquin Order per mL 

  Tetracyclines 

BCF Doxycycline 50mg & 100mg Tablet Vibra-Tabs   

BCF Doxycycline 50mg & 100mg Capsule Vibramycin Only 100mg on BCF 

  Doxycycline DR 150mg   Doryx   

  Minocycline 50mg & 100mg Capsule Minocin   

BCF Tetracycline 250mg & 500mg Capsule Sumycin 
Currently Unavailable 
from mfr 

  ANTIFUNGALS 

  Clotrimazole Troches 10mg Tablet Mycelex   

BCF Fluconazole 100mg, 150mg & 200mg Tablet Diflucan Only 150mg on BCF 

  Fluconazole 10mg/mL & 40mg/mL 
Oral 
Suspension Diflucan 35mL 

BCF Griseofulvin [ultramicrosize] 125mg & 250mg Tablet Gris-Peg   

BCF Griseofulvin [microsize] 125mg/5mL 
Oral 
Suspension Grifulvin V 120mL 



  Ketoconazole 200mg Tablet Nizoral   

BCF Nystatin 500,000 Units Tablet Mycostatin   

BCF Nystatin 100,000 Units/mL 
Oral 
Suspension Nilstat Order per mL 

  ANTIMALARIALS 

  Hydroxychloroquine 200mg Tablet Plaquenil   

  Chloroquine 500mg Tablet Aralen   

  Mefloquine 250mg Tablet Lariam   

  Primaquine phosphate 26.3mg  Tablet     

  ANTIMYCOBACTERIAL AGENTS (TUBERCULOSIS) 

  Dapsone 25mg & 100mg Tablet Aczone   

BCF Ethambutol 100mg & 400mg Tablet Myambutol   

BCF Isoniazid 100mg & 300mg Tablet INH   

BCF Isoniazid 50mg/5mL Oral Syrup INH   

BCF Pyrazinamide 500mg Tablet Pyrazinamide   

BCF Rifampin 300mg Capsule Rifadin   

  ANTIVIRAL 

BCF Acyclovir 
200mg;  
400mg & 800mg 

200mg 
Capsule; 400 & 
800 mg Tab Zovirax   

BCF Acyclovir 200mg/5mL 
Oral 
Suspension Zovirax Order per mL 

BCF Amantadine 100mg Capsule Symmetrel   

BCF Amantadine 50mg/mL Syrup Symmetrel Order per mL 

  Valcyclovir 500mg & 1000mg Tablet Valtrex   

  OTHER ANTIMICROBIALS 

BCF Clindamycin 150mg & 300mg Capsule Cleocin Only 150mg on BCF 

  Clindamycin 75mg/5mL 
Oral 
Suspension Cleocin 100mL 

BCF Metronidazole 250mg & 500mg Tablet Flagyl 

Do not consume 
alcohol until 48 hours 
after taking final dose 

BCF Nitrofurantoin 50mg & 100mg Capsule Macrodantin   

  Nitrofurantoin 25mg/5mL 
Oral 
Suspension Furadantin   

  Nitrofurantoin 100mg SR Capsule Macrobid   

BCF Sulfamethoxazole/Trimethoprim 800mg/160mg Tablet 
Septra DS, 
Bactrim DS   

BCF Sulfamethoxazole/Trimethoprim 400mg/80mg Tablet Bactrim   

BCF Sulfamethoxazole/Trimethoprim 200-40mg/5mL Suspension Bactrim Order per mL 

  PINWORM TREATMENT (ANTHELMINTIC) 

  Pyrantel Pamoate 50mg/mL Suspension Pin-X 30 mL bottles 

  Pyrantel Pamoate 
750.5mg (250mg 
pyrantel base 

Chewable 
Tablet Pin-X   

CARDIOVASCULAR 

  ANTIARRHYTHMIC AGENTS 

BCF Amiodarone 200mg Tablet Cordarone   

BCF Digoxin 0.125mg & 0.25mg Tablet Lanoxin   

  Digoxin 0.05mg/mL Oral Solution Lanoxin 60mL 

  Quinidine Gluconate 324mg SR Tablet Quinaglute   

  Quinidine Sulfate 300mg ER Tablet Quinidex   

  ANTIHYPERLIPIDEMIC AGENTS 

  Bile Acid Sequestering Agents 

  Colestipol 1gm Tablet Colestid   

  HMG Co-A Reductase Inhibitors (Statins) & Combinations 



 

BCF Atorvastatin All strengths Tablet Lipitor   

BCF Pravastatin All strengths Tablet Pravachol   

  Rosuvastatin All strengths Tablet Crestor   

BCF Simvastatin 5, 10, 20 & 40mg Tablet Zocor 
80mg no longer 
available 

  Ezetimibie/Simvastatin 10/10, 10/20 & 10/40mg Tablet Vytorin 
10/80 no longer 
available 

  Other Antihyperlipidemic Agents 

  Ezetimibe 10mg Tablet Zetia   

BCF Fenofibrate  48mg & 145mg Tablet Tricor   

BCF Gemfibrozil 600mg Tablet Lopid   

BCF Niacin, Extended-Release 
500mg, 750mg & 
1000mg ER Tablet Niaspan   

  ANTIHYPERTENSIVE AGENTS 

  Aldosterone Antagonists 

BCF Spironolactone 25mg & 50mg Tablet Aldactone Only 25mg on BCF 

  Angiotensin Converting Enzyme (ACE) Inhibitors 

BCF Captopril 
12.5mg, 25mg, 50mg & 
100mg Tablet Capoten   

BCF Lisinopril 
2.5mg, 5mg, 10mg, 
20mg, 30mg & 40mg Tablet Zestril, Prinivil   

BCF Ramipril 
1.25mg, 2.5mg, 5mg & 
10mg Capsule Altace   

  Angiotensin Receptor Blockers (ARBs) 

BCF Telmisartan all strengths Tablet Micardis 30 tabs/box 

BCF Losartan 25mg, 50mg & 100mg Tablet Cozaar   

BCF Valsartan 
40mg, 80mg, 160mg & 
320mg Tablet Diovan   

  Antiandrenergic Agents 

BCF Alfuzosin 10mg Tablet Uroxatrol   

BCF Clonidine 0.1mg, 0.2mg & 0.3mg Tablet Catapres   

  Doxazosin 1mg, 2mg, 4mg & 8mg Tablet Cardura   

  Prazosin 1mg, 2mg & 5mg Capsule Minipress   

BCF Terazosin 1mg, 2mg, 5mg & 10mg Capsule Hytrin   

  Beta-Blockers 

BCF Atenolol 25mg, 50mg & 100mg Tablet Tenormin   

BCF Carvedilol 
3.125mg, 6.25mg, 
12.5mg & 25mg Tablet (IR) Coreg   

  Carvedilol 
10mg, 20mg, 40mg & 
80mg Capsule Coreg CR   

BCF Metoprolol tartrate 25mg, 50mg & 100mg Tablet Lopressor   

BCF 
Metoprolol Succinate 
(Extended-Release) 

25mg, 50mg, 100mg & 
200mg Tablet Toprol XL   

  Propranolol 
10mg, 20mg, 40mg & 
80mg Tablet Inderal   

  Propranolol (Extended-Release) 
60mg, 80mg, 120mg & 
160mg Capsule Inderal LA   

  Calcium Channel Blockers (CCBs) 

BCF Amlodipine 2.5mg, 5mg & 10mg Tablet Norvasc   

  Diltiazem 60mg Tablet     



BCF Diltiazem (Extended-Release) 
120mg, 180mg, 240mg, 
300mg, 360mg & 420mg Capsule Tiazac 

Not equivalent to 
Cardizem CD; only 
stock this formulation 

BCF Nifedipine (Extended-Release) 30mg, 60mg & 90mg Tablet Adalat CC 
Not equivalent to 
Procardia XL 

  Verapamil 80mg Tablet Calan   

BCF Verapamil, Sustained-Release 120mg, 180mg & 240mg Tablet Calan SR   

  Diuretics 

BCF Chlorthalidone 25mg & 50mg Tablet Hygroton   

BCF Furosemide 20mg, 40mg & 80mg Tablet Lasix 80 mg Not on BCF 

BCF Furosemide 10mg/mL   Oral Solution Lasix 60mL 

BCF Hydrochlorothiazide 12.5mg, 25mg & 50mg Tablet HCTZ   

  Indapamide 1.25mg & 2.5mg Tablet Lozol   

  Metolazone 2.5mg & 5mg Tablet Zaroxolyn   

  Nitrates 

BCF Isosorbide Mononitrate 30mg, 60mg & 120mg Tablet Imdur   

  Isosorbide Mononitrate 20mg Tablet Ismo   

BCF Isosorbide Dinitrate 
5mg, 10mg, 20mg & 
30mg Tablet Isordil   

BCF Isosorbide Dinitrate-SR 40mg SR Tablet Isordil Tembid   

BCF Nitroglycerin 
0.1, 0.2, 0.3, 0.4, 0.6 & 
0.8mg/h 

Transdermal 
Patch Nitro-Dur   

BCF Nitroglycerin 0.3mg, 0.4mg & 0.6mg SL Tab Nitroquick 

Only 0.4 mg on BCF; 
0.4mg tabs in bottles 
of 25 & 100 

BCF Nitroglycerin Sublinqual Spray 400mcg/spray SL Spray Nitrolingual 200 sprays/bottle 

  Others 

BCF Hydralazine 10mg, 25mg & 50mg Tablet Apresoline   

  Antihypertensive Combination Products 

BCF Amlodipine/Benazepril all strengths Capsule Lotrel   

  Atenolol/Chlorthalidone 50/25mg & 100/25mg Tablet Tenoretic   

BCF Lisinopril/HCTZ 

10mg/12.5mg, 
20mg/12.5mg & 
20mg/25mg Tablet Zestoretic   

BCF Losartan/HCTZ 
50/12.5mg, 100/12.5mg 
& 100/25mg Tablet Hyzaar   

BCF Telmisartan/HCTZ all strengths Tablet Micardis HCT 30 tabs/box 

  Telmisartan/Amlodipine 40/5mg & 80/5mg Tablet Twynsta   

BCF Triamterene/HCTZ 37.5/25mg & 75/50mg Tablet Maxzide   

BCF Triamterene/HCTZ 37.5/25mg  Capsule Dyazide   

BCF Valsartan/HCTZ 

80/12.5mg, 160/12.5mg, 
160/25mg, 320/12.5mg 
& 320/25mg Tablet Diovan HCT   

  ANTIPLATELET/ANTICOAGULANTS 

  Aspirin, enteric coated 81mg, 325mg Tablet Ecotrin   

BCF Clopidogrel 75mg Tablet Plavix   

BCF Enoxaparin All strengths Syringe Lovenox 

10 syringes/Box; 
generic formulation 
only; no name brand 



 

BCF Warfarin All strengths Tablet Coumadin generic only 

DENTAL PRODUCTS 

BCF Chlorhexidine 0.12% Oral Rinse Periogard 473mL 

  Triamcinolone Dental Paste 0.1% Dental Paste Kenalog 5g 

  Sodium Fluoride 1.1% Dental Paste Prevident 2 oz 

  Sodium Fluoride 1.1% Dental Paste 
Prevident 5000 
Plus 1.8 oz single tube 

  Stanous Fluoride 0.4% Dental Paste Gel-Kam 4.3 oz 

DERMATOLOGY (TOPICAL FORMULATIONS) 

  ACNE PREPARATIONS 

  Adapalene 0.1% Gel & Cream Differin 45g 

  Benzoyl Peroxide 10% Gel Benzagel 42.5g 

BCF Clindamycin 1% Solution Cleocin 60mL 

  Clindamycin 1% Gel Cleocin 30g 

  Clindamycin/Benzoyl Peroxide 1%/ 2.5% Gel Duac 45g 

BCF Erythromycin 2% Solution Staticin 60mL 

BCF Erythromycin 2% Gel Erygel 30g 

BCF 
Tretinoin 0.025%, 0.05% & 0.1% Cream Retin-A 

20g; For acne only, dx 
required on script for 
patients over 36 

  
Tretinoin [microsphere formulation] 0.1% Gel Retin-A-Micro 

20g; For acne only, dx 
required on script for 
patients over 36 

  ANTIBACTERIALS 

  Bacitracin 500 units/g Ointment Bacitracin 28.4g 

  Metronidazole 1% Gel Metrogel 60g 

BCF Mupirocin 2% Ointment Bactroban 22g 

  Mupirocin 2% Cream Bactroban 15g 

BCF Silver Sulfadiazine  1% Cream SSD 25g & 400g 

  ANTIFUNGALS 

  Clotrimazole 1% Cream Lotrimin 15g 

BCF Clotrimazole AF 1% Solution Lotrimin-AF 10mL 

  Clotrimazole/Betamethasone 1%/ 0.05% Cream Lotrisone 15g & 45g 

  Clotrimazole/Betamethasone 1%/ 0.05% Lotion Lotrisone 30mL 

  Ketoconazole 2% Cream Nizoral 15g 

  Ketoconazole 2% Shampoo Nizoral 4 oz (120mL) 

  Miconazole 2% Cream Monistat-Derm 30g 

BCF Nystatin 100,000 Units/g 
Cream and 
Powder Nilstat 15g 

BCF Nystatin 100,000 Units/g Ointment Nilstat 30g 

  Terbinafine 1% Cream Lamisil 12g 

  ANTIPARASITICS 

BCF Permethrin 5% Cream Elimite 
60g; script needed for 
each patient 

  ANTIPSORIATICS 

  Calcipotriene 0.005% Solution Dovonex 
60mL; Max 
900mL/90days 

  ANTIVIRALS 

  Acyclovir 5% Ointment Zovirax 30g 

  Acyclovir 5% Cream Zovirax 2g 

  Imiquimod 5% Cream Aldara 

24 Unit dose/Box; 
High Cost Item, 
prescribe the number 
of unit doses desires; 
Max 12 
packets/30days 



  Penciclovir 1.0% Cream Denavir 5g 

  Podofilox 6.5% Solution Condylox 3.5g 

  CORTICOSTEROIDS 

  Low Potency 

  Desonide 0.05% 
Cream and 
Ointment Desowen 15g & 60g 

  Hydrocortisone 1% 
Cream and 
Ointment Cortaid 30g 

  Medium Potency 

  Fluocinolone 0.01% Oil 
Derma-
Smoothe 120mL 

  Hydrocortisone Valerate 0.2% 
Cream and 
Ointment Westcort 15g 

BCF Triamcinolone Acetonide 0.1% Cream Kenalog 15g, 80g, 454g 

  Triamcinolone Acetonide 0.1% Ointment Kenalog 15g, 80g, 454g 

  Triamcinolone Acetonide 0.5% 
Cream and 
Ointment Kenalog 15g 

  High Potency 

BCF Fluocinonide 0.05% 
Cream and 
Ointment Lidex 

15g, 60g;  Only cream 
on BCF 

  Fluocinonide 0.05% Gel Lidex 15g 

  Very High Potency 

  Clobetasol propionate 0.05% 

Cream, 
Ointment, and 
Gel Temovate 30g 

  Clobetasol propionate 0.05% Solution Temovate 50mL 

  Combination Steroid/Antifungal 

  Clotrimazole/Betamethasone 1/ 0.05% Cream Lotrisone 15g & 45g 

  Clotrimazole/Betamethasone 1/0.05% Lotion Lotrisone 30mL 

  TOPICAL ANESTHETICS 

  Lidocaine 5% 
Transdermal 
patch Lidoderm 30 patches/box 

  Lidocaine 2% Topical Jelly Xylocaine 30mL 

  Lidocaine 5% Ointment Xylocaine 35.4g 

  Prilocaine/Lidocaine 2.5% / 2.5% Cream Emla 30g 

  MOISTURIZERS 

  Aquaphor   
Healing 
Ointment   1.75oz & 3.5oz 

  Ceramides   Cream Cerave 16oz 

  Ceramides   Lotion Cerave 
Currently Unavailable 
from mfr 

  Eucerin    Cream   16oz 

  Lactic Acid 12% Lotion Lac-Hydrin 225g 

  OTHER TOPICAL AGENTS 

  Aluminum chloride 20% Solution Drysol w/APP 37.5mL 

  Fluorouracil 5% Cream Efudex 40g 

  Hydroquinone 4% Cream Eldoquin forte 28.35g 

BCF Pimecrolimus 1% Cream Elidel 30g & 100g 

  Selenium Sulfide 2.5% Shampoo Selsun 4 oz (120mL) 

EAR, NOSE & THROAT 

  ANTIHISTAMINES (NONSEDATING) 

  Fexofenadine 30mg, 60mg & 180mg Tablet Allegra   

  Fexofenadine 30mg/5mL Suspension Allegra 120mL bottles 

  Loratadine 10mg Tablet Claritin   



 

  Loratadine 1mg/mL Elixir Claritin 120mL bottles 

  ANTIHISTAMINES 

  Cetirizine 5mg/5mL Syrup Zyrtec 120mL bottles 

  Cetirizine 10mg Tablet Zyrtec   

  Cetirizine/PSE 5mg/120mg Tablet Zyrtec-D   

  Chlorpheniramine (CTM) 4mg Tablet Chlortrimeton   

BCF Cyproheptadine 4mg Tablet Periactin   

BCF Cyproheptadine 2mg/5mL Syrup Periactin   

  Diphenhydramine 25mg Capsule Benadryl   

  Diphenhydramine 12.5mg/5mL Elixir Benadryl 

120mL; Max 1 bottle 
w/1 refill or 2 bottles 
w/0 refills 

BCF Hydroxyzine HCl 10mg, 25mg & 50mg Tablet Atarax   

BCF Hydroxyzine HCl 10mg/5mL Syrup Atarax Order per mL 

  Hydroxyzine Pamoate 25mg & 50mg Capsule Vistaril   

  Meclizine 25mg Tablet Antivert   

  ANTITUSSIVES/EXPECTORANTS 

  Benzonatate 100mg & 200mg Capsule Tessalon   

  Guaifenesin 600mg Tablet Mucinex    

  Guaifenesin/DM 600mg/30mg Tablet Mucinex-DM 
Boxes of 20 tablets; 
Max 1 box w/1 refill 

  Guaifenesin/PSE 600mg/60mg Tablet Mucinex-D 
Boxes of 18 tablets; 
Max 1 box w/1 refill 

  Guaifenesin 100mg/5mL Syrup Robitussin 

Only stock 120mL 
bottles; Max 1 bottle 
w/1 refill or 2 bottles 
w/ no refills 

  Guaifenesin/Codeine 100mg/10mg/5mL Syrup Robitussin AC 

Only stock 120mL 
bottles; Max 1 bottle 
w/1 refill or 2 bottles 
w/ no refills 

  Guaifenesin/Dextromethorphan 100mg/10mg/5mL Syrup Robitussin DM 

Only stock 120mL 
bottles; Max 1 bottle 
w/1 refill or 2 bottles 
w/ no refills 

  Hydrocodone/Chlorpheniramine 10-8mg/5mL Suspension Tussionex 

Only stock 120mL 
bottles; Max quantity 
of 30-day supply, up 
to 5 refills in 180 days 

  Prometh/Codeine 10-6.25mg/5mL Syrup 
Phenergan 
w/Codeine 

Only stock 120mL 
bottles; Max quantity 
of 30-day supply, up 
to 5 refills in 180 days 

  DECONGESTANTS 

  Pseudoephedrine 30mg/5mL Liquid Sudafed 

Only stock 120mL 
bottles; Max 1 bottle 
w/1 refill or 2 bottles 
w/ no refills 

  Pseudoephedrine 30mg Tablet Sudafed 
Max 24 tabs w/1 refill 
or 48 tabs w/ no refills 

  NASAL PREPARATIONS 

  Azelastine 137mcg/dose Nasal Spray Astelin 

200 doses per inhaler; 
high cost item; Max 6 
bottles/90 days 

BCF Fluticasone 50mcg/dose Nasal Spray Flonase 
120 doses per inhaler; 
Max 3 bottles/90 days 

  Mometasone 50mcg/dose Nasal Spray Nasonex 
17g; Max of 6 
bottles/90days 

  Neilmed Sinus Rinse Starter Kit 50 saline packets     
includes irrigation 
bottle 

  Neilmed Sinus Rinse Refill Kit 100 saline packets       

  Oxymetazoline 0.05% Nasal Spray Afrin 15mL 



  Phenylephrine 0.25% Nasal Spray 
Neo-
Synephrine 15mL 

  THROAT PRODUCTS 

  Lidocaine, viscous 2% Oral Solution Xylocaine 100mL 

  OTIC PREPARATIONS (Ear Drops) 

BCF Antipyrine/Benzocaine 54mg/14mg Otic Solution Auralgan 10mL 

  Carbamide peroxide 6.5% Otic Drops Debrox 15mL 

  Ciprofloxacin/Dexameth 0.1% & 0.3% Suspension Ciprodex 7.5mL 

  Ciprofloxacin-HC 0.2% & 1% Suspension Cipro-HC 10mL 

BCF 
Neomycin/Polymyxin 
B/Hydrocortisone 

3.5mg/mL; 10,000 
units/mL; 1% 

Otic 
Suspension 

Cortisporin  
Otic 10mL 

  Ofloxacin 0.3% 
Otic 
Suspension Floxin 5mL 

ENDOCRINE & METABOLIC 

  ANDROGENS   (maximum quantity of 30-day supply, up to five refills within 180 days) 

BCF Testosterone 2% (10mg/actuation) Gel Fortesta 

120 actuations/pump; 
Max quantity of 30-
day supply, up to 5 
refills within 180 days 

  Testosterone cypionate 200mg/mL Injection 
Depo 
Testosterone 

Only stock 1mL vials; 
Max quantity of 30-
day supply, up to 5 
refills within 180 days 

  Testosterone 2mg & 4mg 
Transdermal 
patch Androderm 

30 patches/box; Max 
quantity of 30- day 
supply, up to 5 refills 
within 180 days 

  CORTICOSTEROIDS, ORAL 

  Dexamethasone 0.5mg & 4mg Tablet Decadron   

  Methylprednisolone 4mg  Tablet 
Medrol Dose-
Pak   

BCF Prednisolone 15mg/5mL Syrup OraPred  Order per mL 

BCF Prednisone 
1mg, 5mg, 10mg & 
20mg Tablet Deltasone   

BCF Prednisone 5mg/5mL Solution Deltasone Order per mL 

  Prednisone [Dosepaks] 5mg Tablet Sterapred 6-day & 12-day 

  Prednisone [Dosepaks] 10mg Tablet Sterapred DS 6-day & 12-day 

  DIABETES RELATED AGENTS 

  Diabetic Devices & Supplies 

  Alcohol Prep Pads   Swab Alcohol swab 100/box 

  Glucagon Emergency Kit         

  Blood Glucose Monitor   Monitor Precision Xtra   

BCF 
Blood Glucose Test Strips   Test Strip Precision Xtra 

100/box; max 200 
strips/30days or 
600/90 days 

BCF 

Insulin Syringes 0.5mL & 1mL Syringe 
B-D Insulin 
Syringes 

100/box; max 
200/30days or 600/90 
days *For Insulin 
Administration Only* 

  
Novofine Pen Needle 30 Gauge (for use with flexpens)     

100/box; max 
200/30days or 600/90 
days 

  Lancets   Misc Lancets 100/box 

  Insulins 

BCF Insulin Aspart 100 Units/mL Injection Novolog 
10mL vial; rapid-
acting 

  Insulin Aspart Flexpen 300 Units/Pen Injection 
Novolog 
Flexpen 

5 x 3 mL; prescribe by 
number of pens 
desired 

BCF Insulin Aspart  70/30 Injection Novolog 70/30 10mL vial 



 

  Insulin Aspart Flexpen 70/30 Injection 
Novolog 70/30 
Flexpen 

5 x 3 mL; prescribe by 
number of pens 
desired 

  Insuline Aspart Pen Fill 300 units/pen cartridge Injection Novolog 

5 x 3 mL; prescribe by 
number of cartridges 
desired 

BCF Insulin Glargine 100Units/mL Injection Lantus 10mL vial; long-acting 

  Insulin Glargine 300 Units/pen Injection 
Lantus 
Solostar 

5 x 3 mL; prescribe by 
number of pens 
desired 

  Insulin Detemir 100 Units/mL Injection Levemir 10 mL vial 

BCF Insulin 70/30 Injection Novolin-70/30 10 mL vial 

BCF Insulin 100 Units/mL Injection Novolin-NPH 10 mL vial 

BCF Insulin Regular 100 Units/mL Injection Novolin-R 10 mL vial 

  Sulfonylureas 

  Glimepiride 1, 2 & 4mg Tablet Amaryl   

BCF Glipizide 5mg & 10mg Tablet Glucotrol   

  Glipizide 2.5mg, 5mg & 10mg XL Tablets Glucotrol XL   

BCF Glyburide 1.25mg, 2.5mg & 5mg Tablets Micronase   

BCF Micronized Glyburide 1.5mg, 3mg & 6mg Tablets Glynase   

  Thiazolidinedione 

  Pioglitazone 15mg, 30mg & 45mg Tablet Actos   

  Other Products 

BCF Metformin 
500mg, 850mg & 
1000mg Tablet Glucophage   

BCF Metformin (Extended-Release) 500mg & 750mg Tablet 
Glucophage-
XR   

BCF Sitagliptin 25mg, 50mg & 100mg Tablet Januvia   

  Combination Products 

  Pioglitazone/Metformin 
15mg/500mg & 
15mg/850mg Tablet Actoplus Met   

  Glyburide/Metformin 
1.25/250mg, 2.5/500mg 
& 5/500mg Tablet Glucovance   

BCF Sitagliptin/Metformin 50/500mg & 50/1000mg Tablet Janumet   

BCF 
Sitagliptin/Metformin 
(Extended Release) 

50/500mg & 50/1000mg 
& 100/1000mg Tablet Janumet XR 

 
  GOUT-RELATED AGENTS 

BCF Allopurinol 100mg & 300mg Tablet Zyloprim   

  Colchicine 0.6mg Tablet Colcrys   

BCF Probenecid 500mg Tablet Benemid   

  OSTEOPOROSIS-RELATED AGENTS 

BCF Alendronate 
5mg, 10mg, 35mg & 
70mg Tablet Fosamax   

BCF Alendronate/Cholecalciferol 
70mg/2800 IU & 70/5600 
IU Tablet 

Fosamax Plus 
D Only 70/5600 on BCF 

  Alendronate 70mg/75mL Solution Fosamax 
Currently Unavailable 
from mfr 

BCF Ibandronate 150mg Tablet Boniva   

  THYROID AGENTS 

BCF Levothyroxine All Strengths Tablet Synthroid 
Only Synthroid brand 
available 

BCF Propylthiouracil 50mg Tablet PTU   

  VITAMINS/MINERALS 



  Calcium carbonate/Vitamin D 500mg/200IU Tablet Oscal +D   

  Cholecalciferol 400 IU/mL Drops Vitamin D 50mL 

  Cyanocobalamin 1000mcg/mL Injection Vitamin B12 1 mL unit dose 

  Ergocalciferol 50,000 units (1.25mg) Capsule Vitamin D   

  Ferrous Sulfate 325mg Tablet Feosol 100/box 

  Ferrous Sulfate 15mg/mL Oral Drops Fer-iron drops 
*NEW 
FORMULATION* 

BCF Folic Acid 1mg Tablet Folvite   

  Multivitamin   Oral Drops Poly-Vi-Sol 50mL 

  Multivitamin with Iron   Oral Drops 
Poly-Vi-Sol 
with Iron 50mL 

BCF Prenatal Vitamins 
Contains 1mg of folic 
acid Tablet   

Limited to women up 
to and including age 
45 

  Pyridoxine 50mg Tablet Vitamin B6   

  REPLACEMENT ION THERAPY 

BCF Potassium Chloride 8mEq, 10mEq &20 mEq Tablet Klor-Con 8mEq Not on BCF 

BCF Potassium Chloride 20mEq  Powder Klor-Con 100 packets/box 

BCF Potassium Chloride 10mEq Capsule Micro-K   

BCF Potassium Chloride 20mEq/15mL Oral Solution   Order per mL 

  OTHER AGENTS 

  Desmopressin Acetate 0.1% Spray DDAVP 5mL/bottle 

  Desmopressin Acetate 0.2mg Tablet DDAVP   

GASTROENTEROLOGY 

  ANTIDIARRHEAL AGENTS 

BCF Loperamide 2mg Capsule Imodium   

  Diphenoxylate/Atropine 0.025mg/2.5mg Tablet Lomotil 
Max 30-day supply up 
to 5 refills 

  ANTIEMETIC AGENTS (Nausea and vomiting) 

  Ondansetron 4mg & 8mg Tablet Zofran 
Max 60 tabs/30 days 
or 180 tabs/90 days 

  Ondansetron ODT 4mg & 8mg 

Orally 
disintegrating 
tablet Zofran-ODT 

Max 60tabs/30 days 
or 
180 tabs/90days 

  Ondansetron 4mg/5mL Solution Zofran 
50 mL bottle; order 
per bottle 

BCF Promethazine 6.25mg/5mL Oral Syrup Phenergan Order per mL 

BCF Promethazine 12.5mg & 25mg Tablet Phenergan Only 25mg on BCF 

BCF 
Promethazine 12.5mg, 25mg & 50mg 

Rectal 
Suppository 

Phenergan 
#12/box; 50mg Not on 
BCF 

  ANTIULCER AGENTS (Acid Reflux) 

  Proton Pump Inhibitors (PPIs) 

BCF Esomeprazole 20mg & 40mg Capsule Nexium   

  Esomeprazole 20mg & 40mg Oral Solution Nexium Single Dose Pack 

BCF Omeprazole 10mg & 20mg Capsule Prilosec Preferred agent 

  Omeprazole 40mg Capsule Prilosec   

  H2 Antagonists 

  Cimetidine 400mg Tablet Tagamet   

  Nizatidine 15mg/mL Solution Axid Order per mL 

BCF Ranitidine 150mg & 300mg Tablet Zantac Only 150mg on BCF 

BCF Ranitidine 15mg/mL Elixir Zantac Order per mL 

  Miscellaneous Antiulcer Agent 

  Sucralfate 1g Tablet Carafate   



 

  LAXATIVES 

  Osmotic 

BCF Lactulose 10g/15mL Oral Syrup Lactulose Order per mL 

  
Halflytely & Bisacodyl Bowel Prep 
Kit     

Halflytely & 
Bisacodyl  with flavor packs 

  Polyethylene glycol   Powder Miralax 255g & 527g 

  Polyethylene glycol/electrolyte     Trilyte with flavor packs 

  Polyethylene glycol/electrolyte   
Powder for 
solution Golytely unflavored 

  Stimulant 

  Bisacodyl 5mg Tablet -EC Dulcolax   

  Stool Softener 

  Docusate Sodium 100mg Capsule Colace   

  MISCELLANEOUS GI AGENTS 

  Bismuth Subsalicylate 262mg 
Chewable 
Tablet Pepto-Bismol 48 tabs/box 

  Belladonna Alkaloids/Phenobarbital   Tablet Donnatal EXT   

  Belladonna Alkaloids/Phenobarbital   Elixir Donnatal Order per mL 

BCF Dicyclomine 20mg Tablet Bentyl   

BCF Dicyclomine 10mg Capsule Bentyl   

  Hyoscyamine SL 0.125mg Tablet Levsin SL   

  Hyoscyamine 0.375mg Tablet Levsinex   

BCF Metoclopramide 5mg & 10mg Tablet Reglan Only 10mg on BCF 

BCF Metoclopramide 5mg/5mL Syrup Reglan Order per mL 

  Simethicone 80mg Tablet Gas-X   

  Scopolamine 0.4mg Tablet Scopace 
Currently Unavailable 
from mfr 

  ULCERATIVE COLLITIS 

BCF Mesalamine 400mg Tablet Asacol   

BCF Sulfasalazine 500mg Tablet Azulfidine    

BCF Sulfasalazine EC 500mg 
Delayed 
Release Tablet Sulfazine EC   

NEUROLOGY 

  ANTICONVULSANTS 

BCF Carbamazepine 100mg 
Chewable 
Tablet Tegretol   

BCF Carbamazepine 100mg/5mL Suspension Tegretol Order per mL 

BCF Carbamazepine 200mg Tablet Tegretol   

BCF 
Carbamazepine (Extended 
Release) 

100mg, 200mg, 300mg 
& 400mg Tablet Tegretol-XR Only 400mg on BCF 

BCF Divalproex 250mg & 500mg Tablet Depakote ER   

BCF Divalproex 125mg, 250mg & 500mg Tablet Depakote   

BCF 
Divalproex 125mg Capsule 

Depakote 
Sprinkle   

  Ethosuximide 250mg/5mL Suspension Zarontin   

BCF Gabapentin 
100mg, 300mg, 400mg, 
600mg & 800mg Capsule Neurontin   

  Lamotrigine 
25mg, 100mg, 150mg & 
200mg Tablet Lamictal   

BCF Phenobarbital 
15mg, 30mg, 60mg & 
100mg Tablet Phenobarbital 

Max 30-day supply, 
up to 5 refills within 
180 days 



BCF Phenobarbital 20mg/5mL Elixir Phenobarbital 

Max 30-day supply, 
up to 5 refills within 
180 days 

BCF Phenytoin 100mg Capsule Dilantin   

BCF Phenytoin 50mg 
Chewable 
Tablet Dilantin Infatab   

BCF Phenytoin 125mg/5mL Suspension Dilantin  240mL 

  Primidone 50mg & 250mg Tablet Mysoline   

  Topiramate 
25mg, 50mg, 100mg & 
200mg Tablet Topamax   

  Valproic Acid 250mg/5mL Solution Depakene   

  MIGRAINE AGENTS 

BCF Butalbital/Acetaminophen/Caffeine 50/325/40mg Tablet Fioricet   

  
Eletriptan 20 & 40mg Tablet Relpax 

6 tabs/box; Max 12 
tabs/30 days or 36 
tabs/90 days 

BCF 
Rizatriptan 5mg, 10mg Tablet Maxalt 

18 tabs/box; Max 12 
tabs/ 30 days or 36 
tabs/90 days 

BCF 
Rizatriptan 5mg, 10mg 

Orally 
disintegrating 
tablet 

Maxalt-MLT 18 tabs/box; Max 36 
tabs/90 days 

BCF Sumatriptan Auto Injector 6mg/0.5mL Injection Imitrex 

Max 8 injections/30 
days or 24 
injections/90 days 

BCF Sumatriptan 25mg, 50mg & 100mg Tablet Imitrex 

9 tabs/btl; Max 54 
tabs/90 days for 25 & 
50 mg; 
Max 27 tabs/90 days 
for 100mg 

  
Sumatriptan Nasal 5mg & 20mg Spray Imitrex 

6 units/box;  
Max 18 units/90 days 

  
Sumatriptan/Naproxen 85mg/500mg Tablet Treximet 

9 tabs/box; Max 27 
tabs/90 days 

  
Zolmitriptan 2.5mg & 5mg Tablet Zomig 

6 tabs/box-2.5mg, 3 
tabs/box-5mg; Max 36 
tabs/90 days 

  ALZHEIMER'S AGENTS         

  Donepezil 5mg & 10mg Tablet Aricept   

  Memantine 5mg & 10mg Tablet Namenda   

  
RESTLESS LEG SYNDROME 
(RLS)          

  Ropinirole 
0.25mg, 0.5mg, 1mg, 
2mg, 3mg, 4mg & 5mg Tablet Requip 

  

  Pramipexole All Strengths Capsule Mirapex 
Do not stock Mirapex 
ER 

  PARKINSONIAN AGENTS 

  Anticholinergic 

BCF Benztropine 0.5mg, 1mg & 2mg Tablet Cogentin   

  Dopamine Agonists 

BCF Amantadine 100mg Capsule Symmetrel   

BCF Amantadine 50mg/mL Syrup Symmetrel Order per mL 

BCF Carbidopa/Levodopa 
10/100mg, 25/100mg & 
25/250mg Tablet Sinemet 

  

  Carbidopa/Levodopa 50/200mg Tablet Sinemet CR   

BCF Trihexyphenidyl 2mg & 5mg Tablet Artane Only 2mg on BCF 

  Ropinirole 
0.25mg, 0.5mg, 1mg, 
2mg, 3mg, 4mg & 5mg Tablet Requip 

  

  
Pramipexole All Strengths Capsule Mirapex 

Do not stock Mirapex 
ER 



 

  OB/GYN 

  CONTRACEPTIVES, ORAL 

  Progestin only 

BCF Norethindrone 0.35mg Tablet 
Nor-QD, 
Micronor 28 day pack 

BCF Levonorgestrel 0.75mg Tablet Next Choice 2 tabs/pack 

  Monophasic 

BCF Ethinyl Estradiol / Norgestrel 50mcg / 0.5mg Tablet Ogestrel 28 day pack 

BCF Ethinyl Estradiol / Ethynodiol 35mcg / 1mg Tablet Demulen 1/35 28 day pack 

BCF 
Ethinyl Estradiol / Norethindrone 35mcg / 1mg Tablet 

Ortho-Novum 
1/35 

28 day pack 

  Ethinyl Estradiol / Norgestimate 35mcg / 0.25mg Tablet MonoNessa 28 day pack 

BCF 
Ethinyl Estradiol / Desogestrel 30mcg / 0.15mg Tablet 

Apri/ Ortho-
Cept 

28 day pack 

BCF Ethinyl Estradiol / Drospirenone 30mcg / 3mg Tablet Yasmin 28 day pack 

BCF 
Ethinyl Estradiol / Levonorgestrel 30mcg / 0.15mg Tablet 

Levora, 
Nordette 

28 day pack 

BCF Ethinyl Estradiol / Norgestrel 30mcg / 0.3mg Tablet 
Low-Ogestrel, 
Lo/Ovral 

28 day pack 

BCF Ethinyl Estradiol / Norethindrone 30mcg / 1.5mg Tablet 
Loestrin FE 
1.5/30 

28 day pack 

  Ethinyl Estradiol / Desogestrel 20mcg / 0.15mg Tablet Mircette 28 day pack 

BCF Ethinyl Estradiol / Drospirenone 20mcg / 3mg Tablet Yaz 28 day pack 

BCF Ethinyl Estradiol / Levonorgestrel 20mcg / 0.1mg Tablet Alesse 28 day pack 

BCF 
Ethinyl Estradiol / Norethindrone 20mcg / 1mg Tablet 

Loestrin FE 
1/20 

28 day pack 

  Triphasic 

BCF 
Ethinyl Estradiol / Norethindrone 35mcg/ 

0.5, 0.75, 1mg Tablet 
Ortho Novum 
7/7/7 28 day pack 

BCF Ethinyl Estradiol / Norgestimate 

35mcg/ 
0.18, 0.215, 0.25mg 

Tablet 
Ortho Tri-
Cyclen 

Trinessa equivalent 

BCF 
Ethinyl Estradiol / Levonorgestrel 

30,40,30mcg/ 
0.5, 0.75, 0.125mg 

Tablet Trivora-28 Tri-Levlen; Tri-Phasil 

BCF Ethinyl Estradiol / Norgestimate 

25mcg/ 
0.18, 0.215, 0.25mg 

Tablet 
Ortho Tri-
Cyclen Lo 

  

  Extended Cycle 

BCF 
Ethinyl Estradiol/Levonorgestrel 

30mcg/0.15mg Tablet Jolessa 

Jolessa brand only 
(Seasonale 
Equivalent) 

  CONTRACEPTIVES, TRANSDERMAL/VAGINAL 

  Ethinyl Estradiol / Norelgestromin 20mcg / 150mcg/day Patch Ortho Evra 
3 patches/box = 1 
month supply 

  Ortho Evra Replacement TDRM   Patch   1 patch/box 

  Ethinyl Estradiol / Etonogestrel 15mcg / 0.12mg/day Vaginal Ring Nuva Ring 
3 rings/box = 3 month 
supply 

  HORMONE REPLACEMENT THERAPY 

  Estrogen-only 

  Estradiol 0.5mg, 1mg & 2mg Tablet Estrace   

BCF Estrogens, conjugated 

0.3mg, 0.45mg, 
0.625mg, 0.9mg & 
1.25mg Tablet Premarin 0.9mg not on BCF 

  Progestin-only 

BCF Medroxyprogesterone 2.5mg, 5mg & 10mg Tablet Provera   

  Combination 

  Estrogen / Methyltestosterone 1.25mg / 2.5mg Tablet Estratest   

  Estrogen / Methyltestosterone 0.625mg / 1.25mg Tablet Estratest-HS   

BCF 
Estrogens, conjugated / 
Medroxyprogesterone All strengths Tablet Prempro   



  
Ethinyl Estradiol / Norethindrone 5mcg / 1mg & 

2.5mcg / 0.5mg Tablet FemHRT   

  Transdermal 

  Estradiol / Norethindrone 
0.05 / 0.14mg & 
0.05 / 0.25mg Patch Combipatch   

BCF Estradiol 

0.025mg, 0.0375mg, 
0.05mg, 0.06mg, 
0.075mg & 0.1mg Patch Climara   

  OVULATION STIMULANTS (FERTILITY AGENTS) 

  Clomiphene 50mg Tablet Clomid   

  SELECTIVE ESTROGEN RECEPTOR MODULATORS (SERM) 

BCF Raloxifene 60mg Tablet Evista   

BCF Tamoxifen 10mg & 20mg Tablet Nolvadex   

  VAGINAL PREPARATIONS 

BCF Clindamycin 2% Vaginal Cream Cleocin 40g 

BCF Metronidazole 0.75% Vaginal Gel Metrogel 70g 

  Miconazole 2% Vaginal Cream Monistat-7 45g 

BCF Conj Estrogen 0.625mg/g Vaginal Cream 
Premarin 
Vaginal 42.5g  

  Terconazole 0.8% Vaginal Cream Terazol 3 20g 

  Terconazole 0.4% Vaginal Cream Terazol 7 45g 

ONCOLOGY 

BCF Goserelin 3.6mg & 10.8mg Injection Zoladex   

BCF Methotrexate 2.5mg Tablet Rheumatrex   

  OPHTHALMIC AGENTS 

  ANTIALLERGY         

  Naphazoline/Pheniramine 0.025%/0.3% Solution Naphcon A 15mL 

  Naphazoline HCL 0.1% Solution Vasocon 15mL 

BCF Olopatadine 0.1% Solution Patanol 5mL 

  Olopatadine 0.2% Solution Pataday 2.5mL 

  ANTIBACTERIALS         

  Bacitracin 500 Units/g Ointment   3.5g 

  Ciprofloxacin 0.3% Solution Ciloxan 10mL 

BCF Erythromycin 5mg/g Ointment Ilotycin 3.5g 

  Gatifloxacin 0.5% Solution Zymaxid 2.5mL 

BCF Gentamicin 0.3% Ointment Garamycin 3.5g 

BCF Gentamicin 0.3% Solution Garamycin 5mL 

  Moxifloxacin 0.5% Solution Vigamox 3mL 

  Neomycin/Poly B/ Dexamethasone   Ointment Maxitrol 3.5g 

  Neomycin/Poly B/ Dexamethasone   Suspension Maxitrol 5mL 

BCF Neomycin/Polymyxin B/Gramicidin 
1.75mg/10000 unit/ 
0.025mg per mL Solution Neosporin 10mL 

  Neomycin/Polymyxin B/Hydrocort   Solution Cortisporin 7.5mL 

  Ofloxacin 0.3% Solution Ocuflox 5mL 

BCF Sulfacetamide 10% Suspension Bleph-10 5mL & 15mL 

  Tobramycin 0.3% Ointment Tobrex 3.5g 

  Tobramycin 0.3% Solution Tobrex 5mL 

  Tobramycin/Dexamethasone 0.3%/0.1% Ointment Tobradex 3.5g 

  Tobramycin/Dexamethasone 0.3%/0.1% Solution Tobradex 5mL 

BCF Trimethoprim/Polymyxin-B 1mg/10000 Units/mL Solution Polytrim 10mL 

  ANTI-INFLAMMATORY         

  Diclofenac 0.1% Solution Voltaren 5mL 



 

  Flurbiprofen 0.3% Solution Ocufen 5mL 

  Ketorolac 0.4% & 0.5% Solution Acular 5mL 

  Fluorometholone 0.1% Solution FML 10mL 

  Loteprednol 0.5% Suspension Lotemax 5mL 

BCF Prednisolone 1% Suspension Pred Forte 5mL 

BCF Prednisolone 0.12% Suspension Pred Mild 5mL 

  GLAUCOMA AGENTS         

  Beta blockers 

  Betaxolol 0.25% Suspension Betoptic S 10mL 

BCF Timolol 0.25% & 0.5% Solution Timoptic 15mL 

BCF Timolol 0.25% & 0.5% Gel 

Timoptic XE 
(Gel Forming 
Solution) 5mL 

  Carbonic Anhydrase Inhibitor 

  Acetazolamide 250mg Tablet Diamox   

  Dorzolamide 2% Solution Trusopt 10mL 

  Miotics         

  Pilocarpine 0.5% Solution Salagen 15mL 

BCF Pilocarpine 1%, 2% & 4% Solution Isopto-Carpine 15mL 

BCF Pilocarpine HS 4% Gel Pilopine HS 4g 

  Prostaglandin Analogs         

BCF Latanoprost 0.005% Solution Xalatan 2.5mL 

  Sympathomimetics         

BCF Brimonidine 0.1%, 0.15% & 0.2% Solution Alphagan-P 
5mL; 0.1% Not on 
BCF 

  Dipivefrin 0.1% Solution Propine 10mL 

  MISC OPTHALMIC AGENTS         

  Atropine 1% Solution 
Isopto-
Atropine 5mL 

  Carboxymethylcellulose 0.5% 
Lubricant 
Drops Refresh Plus 

0.4mL singe use 
containers/ 50 per 
box- preservative free 

  Carboxymethylcellulose 0.5% 
Lubricant 
Drops Refresh Tears 15mL 

  Polyvinyl Alcohol   Solution 
Artificial Tears 
Solution 5mL 

  Dorzolamide/Timolol 2%/ 0.5% Solution Cosopt 10mL 

  MYDRIATICS & CYCLOPLEGIC AGENTS 

  Cyclopentolate 1% Solution Cyclogyl 15mL 

  Homatropine 5% Solution 
Isopto-
Homatropine 5mL 

  Phenylephrine 2.5% Solution AK-Dilate 2mL 

  PSYCHIATRIC AGENTS 

  ANTIDEPRESSANTS         

  Alpha-2 Agonist 

  Mirtazapine 15mg, 30mg & 45mg Tablet Remeron   

  Dopamine Reuptake Inhibitor 

BCF Bupropion, Sustained-Release 100mg, 150mg & 200mg Tablet Wellbutrin SR 

not authorized for 
smoking cessation; 
200mg not on BCF 

  Bupropion XL 150mg & 300mg Tablet Wellbutrin XL 
not authorized for 
smoking cessation 

BCF Bupropion IR 75mg & 100mg Tablet Wellbutrin IR 
not authorized for 
smoking cessation 

  Tricyclic Antidepressants (TCAs) 

BCF Amitriptyline 
10mg, 25mg, 50mg, 
75mg & 100mg Tablet Elavil 100 mg Not on BCF 



BCF Doxepin 
10mg, 25mg, 50mg & 
75mg, 100mg & 150mg Capsule Sinequan 

100mg and 150 mg 
not on BCF 

BCF Doxepin 10mg/mL Solution Sinequan   

BCF Imipramine 10mg, 25mg & 50mg Tablet Tofranil   

BCF Imipramine Pamoate 75mg Capsule Tofranil-PM   

BCF Nortriptyline 
10mg, 25mg, 50mg, & 
75mg Capsule Pamelor 75mg not on BCF 

BCF Nortriptyline 10mg/5mL Solution Pamelor   

  Selective Serotonin Reuptake Inhibitors (SSRIs)       

BCF Citalopram 10mg, 20mg & 40mg Tablet Celexa   

BCF Citalopram 10mg/5mL Solution Celexa   

BCF Fluoxetine 10mg, 20mg & 40mg Capsule Prozac   

BCF Fluoxetine 20mg/5mL Solution Prozac   

  Paroxetine 
10mg, 20mg, 30mg & 
40mg Tablet Paxil   

BCF Sertraline 25mg, 50mg & 100mg  Tablet Zoloft   

BCF Sertraline 20mg/mL Solution Zoloft   

  Selective Norepinephrine Reuptake Inhibitors (SNRIs)       

  Venlafaxine, Extended-Release 37.5mg, 75mg & 150mg Capsule Effexor XR   

  Venlafaxine 50mg, 75mg & 100mg Tablet Effexor   

  MAO-Inhibitor         

  Phenelzine 15mg Tablet Nardil   

  Miscellaneous Antidepressants         

BCF Trazodone 
50mg, 100mg, 150mg & 
300mg Tablet Desyrel   

  ANTIMANIC (BIPOLAR) AGENTS 

  Lithium Carbonate 300mg Tablet     

BCF Lithium Carbonate 150mg & 300mg Capsule Eskalith   

BCF Lithium Citrate 8mEq/5mL Syrup     

BCF Divalproex 250mg & 500mg Tablet Depakote ER   

BCF Divalproex 125mg, 250mg & 500mg Tablet Depakote   

  ANTIPSYCHOTICS         

  First Generation (Typical) 

  Haloperidol 0.5mg, 2mg & 5mg Tablet Haldol   

  Second Generation (Atypical)         

BCF Quetiapine 

25mg, 50mg, 100mg, 
200mg, 300mg, & 
400mg Tablet Seroquel   

BCF Quetiapine XR 
50mg, 150mg, 200mg, 
300mg & 400mg Tablet Seroquel XR   

BCF Risperidone 
0.25mg, 0.5mg, 1mg, 
2mg, 3mg & 4mg Tablet Risperdal 

LRAFB does not carry 
Risperdal M-tablets 

BCF Risperidone 1mg/mL Solution Risperdal 30mL 

  ANXIOLYTICS/HYPNOTICS         

  Benzodiazepines - Long half-life (25-100 hours) 

BCF Clonazepam 0.5mg, 1mg & 2mg Tablet Klonopin 

Max 30-day supply up 
to 5 refills within 180 
days;  



 

Only 0.5mg on BCF 

BCF Diazepam 5mg & 10mg Tablet Valium 

Max 30-day supply up 
to 5 refills within 180 
days; Only 5mg on 
BCF 

  Benzodiazepines - Medium half-life (10-15 hours)       

  Lorazepam 0.5mg, 1mg & 2mg Tablet Ativan 

Max 30-day supply up 
to 5 refills within 180 
days 

BCF Temazepam 15mg & 30mg Capsule Restoril 

Max 30-day supply, 
up to 5 refills within 
180 days 

  Benzodiazepines - Short half-life (<12 hours)       

  Alprazolam 
0.25mg, 0.5mg, 1mg & 
2mg Tablet Xanax 

Max 30-day supply up 
to 5 refills within 180 
days; 
LRAFB does not carry 
Xanax XR 

  Other Anxiolytics/Hypnotics         

BCF Buspirone 
5mg, 10mg, 15mg & 
30mg Tablet Buspar 30mg Not on BCF 

  Eszopiclone 1mg, 2mg & 3mg Tablet Lunesta 

Max 30-day supply, 
up to 5 refills within 
180 days 

BCF Zolpidem Immediate Release 5mg & 10mg Tablet Ambien 

Max 30-day supply, 
up to 5 refills within 
180 days 

  Zolpidem CR 6.25mg & 12.5mg Tablet Ambien CR 

Max 30-day supply, 
up to 5 refills within 
180 days 

  STIMULANTS/ADHD AGENTS         

  Atomoxetine all strengths Capsule Strattera   

  Amphetamine Salts 
5mg, 10mg, 15mg, 20mg 
& 30mg Tablet Adderall 

Max 90-day supply; 
no refills 

BCF Amphetamine Salts (XR) 
5mg, 10mg, 15mg, 
20mg, 25mg & 30mg Capsule Adderall XR 

Max 90-day supply; 
no refills 

BCF 
Methylphenidate, Extended-
Release 

18mg, 27mg, 36mg & 
54mg Tablet Concerta 

Max 90-day supply; 
no refills 

  Dextroamphetamine 5mg & 10mg Tablet Dexedrine 
Max 90-day supply; 
no refills 

BCF Methylphenidate 5mg, 10mg & 20mg Tablet Ritalin 
Max 90-day supply; 
no refills 

  
Methylphenidate, Extended-
Release 

10mg, 20mg, 30mg & 
40mg Capsule Ritalin LA 

Max 90-day supply; 
no refills 

  Modafanil 100mg & 200mg Tablet Provigil 
Max 30 day supply; 5 
refills 

  SLEEPING AGENTS         

  Diphenhydramine 25mg Capsule Benadryl   

BCF Trazodone 
50mg, 100mg, 150mg & 
300mg Tablet Desyrel 

  

  RECTAL PRODUCTS 

  Acetaminophen 120mg 
Rectal 
Suppository Tylenol 12/box 

  Acetaminophen 650mg 
Rectal 
Suppository Tylenol 12/box 

BCF Hydrocortisone 25mg 
Rectal 
Suppository Anusol HC   

BCF Hydrocortisone HC 2.5% Rectal Cream Anusol HC 30g 

  Hydrocortisone & Pramoxine 1%/ 1% Topical Aerosol 
ProctoFoam 
HC 10g 



BCF Promethazine 12.5mg, 25mg & 50mg 
Rectal 
Suppository Phenergan 

12/box; 50 mg not on 
BCF 

RESPIRATORY (BREATHING AGENTS) 

  CONTROL MEDICATIONS 

  Anticholinergics         

BCF 
Ipratropium 0.02% 

Solution for 
nebulization Atrovent 30units/box 

BCF Ipratropium 17mcg/dose Inhaler Atrovent 
12.9 g; Max 6 
inhalers/90 days 

  Tiotropium Handihaler 18mcg Inhaler Spiriva 30 capsules/box 

  Combination Products         

BCF Albuterol/Ipratropium 90mcg/0.8mcg/dose Inhaler Combivent 14.7g 

  Albuterol/Ipratropium 100mcg/20mcg/dose Inhaler 
Combivent 
Respimat 

4g (120 doses) 

  
Budesonide/Formoterol 

80mcg/4.5mcg & 
160mcg/4.5mcg  

Inhaler Symbicort 
Max 3 
inhalers/90days 

BCF 

Fluticasone/Salmeterol all strengths Inhaler Advair Diskus 
60 doses/inhaler; Max 
1 inhalation twice a 
day, 3boxes/90days 

BCF Fluticasone/Salmeterol all strengths Inhaler Advair HFA   

  Inhaled Corticosteroids         

  Budesonide Respules 0.25mg/2mL 
Suspension for 
nebulization Pulmicort 

30units/box; Max 360 
units/90 days 

  
Budesonide Respules 0.5mg/2mL Suspension for 

nebulization 
Pulmicort 

30 units/box; Max 180 
units/90 days 

BCF 
Fluticasone 

44mcg, 110mcg & 220 
mcg 

Inhaler Flovent 
12 g; high cost item, 
Max 6 inhalers/90 
days 

BCF 
Fluticasone 

50mcg, 100mcg & 
250mcg Inhaler 

Flovent Diskus 
Max 3 
inhalers/90days 

BCF 
Mometasone 110mcg 

Inhaler 
Asmanex 

Max 6 inhalers/90 
days 

BCF 
Mometasone 220 mcg 

Inhaler 
Asmanex 

30, 60, & 120 
doses/box 

  
Leukotriene Receptor 
antagonists         

BCF Montelukast 4mg Packets Singulair   

BCF 
Montelukast 4mg & 5mg 

Chewable 
Tablets 

Singulair   

BCF Montelukast 10mg Tablet Singulair   

  
Long Acting Beta-Agonists 
(LABAs)         

BCF 

Salmeterol 50mcg Oral Inhaler 
Serevent 
Diskus 

60 doses/inhaler; Max 
dose 1 inhalation 
twice a day; 3 
boxes/90days 

  RESCUE MEDICATIONS 

  
Short Acting Beta-Agonists 
(SABAs)         

BCF Albuterol 0.083% 
Solution for 
nebulization Proventil 

Pre-mixed nebules: 
25 units/box; Max 550 
units/90 days 

BCF 
Albuterol 0.50% Solution for 

nebulization 
Proventil 

20mL/bottle; Max 
180mL/90days 

BCF 
Albuterol HFA 90mcg 

Inhaler 
Ventolin HFA 

18g; Max 6 
inhalers/90 days; 60 
doses/inhaler 

  Albuterol 2mg/5mL Syrup Proventil 473mL 

  
Levalbuterol HFA 45mcg 

Inhaler 
Xopenex 

15g; Max 6 
inhalers/90 days; 200 
doses/inhaler 



 

  
Levalbuterol   

0.63mg/3mL & 
1.25mg/3mL 

Solution for 
nebulization 

Xopenex 
24 units/box; Max 360 
vials/90 days 

  MISC RESPIRATORY AGENTS/DEVICES 

BCF 
Spacer Device [for use with aerosol 
metered dose inhalers]     

OptiChamber 
Advantage 

Small, Medium & 
Large mask sizes; all 
spacers can be used 
with or without mask 

  Normal Saline 0.9% 3mL   100 units/box 

  Terbutaline 5mg Tablet Brethine   

BCF Theophylline 100mg, 200mg & 300mg SR Tablet Theo-Dur   

BCF Theophylline 300mg & 400mg Capsule Theo-24   

BCF Theophylline 400mg Tablet Uniphyl   

BCF Theophylline 80mg/15mL Elixir Elixophyllin 473mL 

  UROLOGY 

  BENIGN PROSTATIC HYPERPLASIA 

BCF Alfuzosin 10mg Tablet Uroxatral   

BCF Finasteride 5mg Tablet Proscar   

BCF Tamsulosin 0.4mg Capsule Flomax   

  BLADDER AGENTS 

  Oxybutynin 5mg Tablet Ditropan   

BCF Oxybutynin 5mg, 10mg & 15mg Tablet Ditropan XL   

BCF Phenazopyridine 100mg & 200mg Tablet Pyridium   

BCF Tolterodine, Extended-Release 2mg & 4mg Capsule Detrol LA 
LRAFB does not carry 
Detrol "plain" tablets 

  ERECTILE DYSFUNCTION 

BCF Sildenafil 25mg, 50mg & 100mg Tablet Viagra 

Must be 40 years or 
older to fill at DoD 
facilities; Max of 6 
tablets/  
30 days or 18 
tablets/90 days 

 


